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1 Name of Customer
Rudra Stones Exports,
Dabok, Udaipur Rajasthan India Pin- 313022

Customer Contact No.
Mr. Yogesh Nagda- 7339923388

J Customer Reference No. Order Slip, Dated:- 02.1I.19

4 Tlpe of Sample Black Galaxy Granite

5 Sample Identification

6
Date & Mode of Receipt
of Sample

02.11.19, Sample submitted by customer.

7 REL Job No. REL-191105-1

8 Name of Work Testing of Black Galaxy Granite Sample.

9 Location Ongole, Andhra Pradesh (India)

10 Date of Sampling

11 Date of Testing 02.11.19 to 05.11.19

Report No:-REL-M ech. I 1911 05- I Date :- 06.11.19

TEST REPORT

Test Results:-

(J.L. Paliwap
Scientist

Note: - 1. Test report is authentic only if contains hallmark & seal.

2. Theiest results refer only to the samples received in the Laboratory.

3. This report shall not be reproduced except in full without written afproval from Rahul Engineers Laboratory.

4. Rahul Engineers Laboratory shall not in any way be involved in any action following the interpretation of test results.

5. Any discrepancy in test results should be reported within 15 days. '

6. Subject to Udaipur Jurisdiction only. 
End of Report
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